


   i 
 

Water Conservation / Water Demand Management in 
the South African Mining Industry:  

A Compendium of Best Practices and Case Studies 

 
 

 
 
 

Report to the 
Water Research Commission 

 
by 
 

P Moodley1, N Juggath1, Y Vemblanathan1, MA Van Niekerk1, Y Petersen1, M 
Baloyi1, W Pulles2, David Love1, Benita Aspeling1 

 
1Golder Associates Africa (Pty) Ltd 

2Blue Sky Mountain Farms (Pty) Ltd. – Overall report peer review 
 
 
 
 
 
 
 

WRC Report No. TT 846/20 
 

March 2021 
 
 
 

 
  



   ii 
 

 
 
Obtainable from 
Water Research Commission 
Private Bag X03 
Gezina 
Pretoria, 0031 
South Africa 
 
 
orders@wrc.org.za or download from www.wrc.org.za 
 
 
The publication of this report emanates from a project entitled: Water Conservation/Water Demand 
[...]
97%. The Crystalactor water treatment plant also reduces the community’s reliance on potable water 

from Rand water as it supplies a sufficient amount of water to its third-party users. The plant produces 

on average 5000 m3/day of potable water.  

Table 18: Percentage reduction 

2014 2015 2016 2018

Rand Water Consumption 
(m3/day) 5460 6900 100 233
Water treatment plant 
supply (m3/day) * * 3500 2926 
% Reduction  * * 98% 96% 

Silica particles 
with absorbed 
contaminants  

Silica particles 
prior to being fed 
in the column 

d



 

82 
 

Table 19 summarises the quarterly production data, water and consumption and the total cost of 

purchased water. All these factors are directly proportional to one another, as the one factor fluctuates 

so does the other.  

Table 19: Summary of quarterly production, water consumption and cost of water 
consumption per month. 

Year Quarter 
Year quarter 

production (Mton) 
Water used to 

process ore (Ml) Cost (ZAR) 
October-December(Q4) 2016 1.11 498 5 251 595 

January-March(Q1) 2017 1.21 478 5 032 754 

April-June(Q2) 2017 1.14 596 6 792 001 

July-September (Q3) 2017 0.97 556 7 023 192 

October-December(Q4) 2017 0.41 493 8 296 308 

January-March(Q1) 2018 0.69 509 3 776 113 

April-June(Q2) 2018 1.03 465 5 773 593 

July-September (Q3) 2018 1.15 415 5 592 160 

October-December(Q4) 2018 1.22 400 5 298 489 

January-March (Q1) 2019 1.17 406.86 3 890 234 

 

The figure below trends the relationship between the water consumed and the cost associated with it 

for each quarter.  

 

Figure 52: Relationship between Water consumption and Cost 
 

Figure 52 displays the overall consumption of the potable water purchased at Mine W. The increased 

consumption noted for December 2016-June 2017 is a result of an increased requirement from 

suppliers, various disruptions in the pipeline network (such as burst pipelines and vandalism to existing 

0

1 000 000

2 000 000

3 000 000

4 000 000

5 000 000

6 000 000

7 000 000

8 000 000

9 000 000

0

100

200

300

400

500

600

700

Co
st

(Z
ar

)

Ra
nd

 W
at

er
 c

on
su

m
pt

io
n 

(M
L)

Year quarters 

Consumption(ML) Cost (zar)



 

83 
 

infrastructure) and pump breakdowns/control system failures at the supply line. The lower consumption 

during the rest of the review period is a result of the leakages fixed at the as well as the installation of 

the control system. The pumping system was also replaced in October 2017 which further influenced 

the reduction of the consumption levels. By fixing the vandalised pipelines there was an improved 

control at the Crystalactor® water plant. The plant was implemented in 2016 and there has been an 

almost 25% reduction in the reliance of water from Rand Water. 

 
Challenges faced  
The operations are under care and maintenance and are easily exposed to theft and vandalism. The 

infrastructure within the plant are also old and dilapidated which result in a lot of pipe leakages. 

Water use efficiency indicators are shown in Table 20. 

 

Table 20: Water use efficiency indicators for Mine W 
Indicator Water use efficiency values Industry 

Benchmark 
Unit 

 Average 2014 2015 2016 2018   
Total Water used 

76581 78892 79830 73400 74202 
 m3/d 

Consumptive water used 
75080 73990 79030 73240 74060 

 m3/d 

Volumes of water lost 
60537.5 21420 74530 72140 74060 

 m3/d 

Total Specific Water use 
0 0 0 0 0 

2.09 m3/tonne 

Consumptive Specific Water 
Use 

0 0 0 0 0 

2.02 m3/tonne 

Percentage of total wastewater 
generated that is not reused 26% 10% 30% 31% 34% 

60 % 

Recycle Ratio 0.67 0.65 0.68 0.69 0.66 0.18  
New water inputs 

74042.25 78160 77400 72800 67809 
  

Recycled water inputs 
154988.8 146090 168050 161730 144085 

  

Calculated water inputs 
2538.75 732 2430 600 6393 

  

Consumptive water uses 
33464.75 3100 54460 68740 7559 

  

Non-consumptive water uses 

1501 4902 800 160 142 

  

 



 

84 
 

 

Figure 53: Percentage of total wastewater generated that is not reused 
 

Figure 53 displays a percentage of the total wastewater that is generated but not reused. The statistics 

for 2014 are the lowest for the review period. The percentage of total water unused is far lower than the 

national benchmark. Which indicates a reduction in the consumptive water uses and recycles streams. 

 

Figure 54: Recycle ratio for Mine W 
 

Figure 54 displays the recycled ratio for Mine W. The recycle ratio shows a reducing trend, however, it 

is much higher than the national benchmark of 0.18. This indicated that there is an increase the total 

volume of water lost from the mine. 

 

  

0%

10%

20%

30%

40%

50%

60%

70%

2013,5 2014 2014,5 2015 2015,5 2016 2016,5 2017 2017,5 2018 2018,5

Percentage of total wastewater generated that is not 
reused

0

0,1

0,2

0,3

0,4

0,5

0,6

0,7

0,8

2013,5 2014 2014,5 2015 2015,5 2016 2016,5 2017 2017,5 2018 2018,5

Recycle ratio



 

85 
 

CASE STUDY 11: ION EXCHANGE (IX) – MINIMISING POTABLE WATER CONSUMPTION BY 
USING IX TECHNOLOGY TO TREAT IMPACTED FISSURE WATER 

This case study documents the WC/WDM measures implemented by the Mine X located in the 

Witwatersrand Basin, South Africa. The mine has recently implemented an Ion Exchange (IX) plant that 

softens impacted fissure water which is used as potable and service water. This initiative has made the 

mine less dependent on the intake of Municipal water reducing the overall stress of water supply within 

the catchment.  

 

Ion exchange is an advanced process that is responsible for removing dissolved ions, calcium and 

magnesium from the feed stream. There are several suppliers that specialise in installing and 

maintaining IX units within South Africa. Water care Mining (WCM) is one of these suppliers that are 

responsible for IX units within South Africa as well as abroad. The IX type that is most beneficial to 

water softening is the down-flow or packed column type.  

 

Process description of IX 

The Ion Exchange process is generally coupled with a pre-treatment step. This step is mandatory as 

suspended and colloidal matter will form at the surface of the bed, thereby increasing the pressure drop. 

As a result, channelling is usually encountered and portions of the bed are bypassed. The effluent from 

the pre-treatment is pumped into the ion exchange unit.  

The exchange medium consists of zeolites (natural occurring material) or synthetic resins that are 

responsible for the mobility of impurities from the influent water. The ion exchange process consists of 

a resin regeneration tank that consists of either sodium or potassium salt. This ensures that the resin 

facilitated throughout the unit is not exhausted. Most IX plants have a resin regeneration unit that 

contains either sodium or potassium salt which assists in salvaging spent resin. Refer to Figure xx for 

a simplified diagram of what occurs within a typical IX unit.  

 

Water Chemistry associated with IX 
When contaminants dissolve in water they usually form ions. Ions are electrically charged portions of a 

compound. In natural occurring waters there is a balance between positive (cations) and negative 

(anions) charged ions. When contaminants are dissolved within natural occurring water, they have an 

impact on this balance. If the contaminant is a cation it can be removed by a cation exchange resin. If 

the contaminant is an anion the appropriate treatment media would be an anion exchange resin (EFS, 

2009).  

 

  



 

86 
 

Application of IX Technology  
Ion Exchange is advantageous for the following reasons: 

 

• Flowrates  

Most Ion exchange systems are limited by flowrate for hydraulic reasons such as pressure loss through 

the resin bed. As a precaution measure the flowrate through the ion exchange membrane should not 

exceed 49 m3/hr (Wachinski, 2006). At higher flowrates, the pressure exerted on the resin bed, together 

with the thermal and osmotic stresses, is insufficiently large to begin breaking some of the resin beads. 

The intended flowrate of brine through the ion exchange membrane is approximately 12 m3/hr (single 

train). Given any area of the ion exchange membrane the flowrate will be much lower than the exceeded 

flowrate. This favour the application of Ion exchange for the intended system. 

• Sulphate Removal  

Sulphate ions are preferentially removed over other bivalent and monovalent ions. The intended feed 

quality to the ion exchange unit has a capacity of 3355-9336 mg/l of sulphates. Due to the selectivity of 

the bed towards sulphates, ion exchange should be investigated further.  

 

Description of Process:  

Mine X is a mature shallow-deep level gold mine that commissioned gold production in 1952. It is 

located in the West wits line of Witwatersrand Basin, in the Gauteng province of South Africa. 

Climatically the area has no extreme changes in temperature and rainfall that influence mining activities. 

Mine X has nine shaft complexes (one tertiary shaft and three sub shaft systems) and a single mineral 

processing plant.  

 

Description of IX process 
The impacted water from the shafts are directed to the IX water treatment plant. The treatment plant 

consists of a pre-treatment section and the IX unit. Table 3 shows an estimate of the expected water 

quality from the shafts.  

 
Table 21: Mine X water quality (Botha. M., 2009) 

Element Concentration(mg/l) 
Suspended solids 12 

Oil and Grease 6 

COD 10 

Chloride 150 

Sulphate 1140 

Calcium 210 

pH 7.5 

Conductivity  2300 

Uranium  0.234 



 

87 
 

The pre-treatment unit consists of a dissolved air flotation unit (DAF), preliminary disinfection, sand 

filters and granular activated carbon filters (GAC). The DAF unit assists with the removal of partial solids 

and oil and grease that may be present in the influent stream. The preliminary disinfection step uses 

sodium hypochlorite which increases the free chlorine levels within the influent stream this reduces the 

microbiological growth within the impacted water. The Coagulating Sand Filter assists in the removal of 

suspended solids as well as colloidal uranium that may be present. The GAC unit removes any 

dissolved organic (DOC) compounds that may be present. The pre-treatment section is present 

upstream to protect the delicate ion exchange membrane from suspended solids, organics, oil and 

grease which can not only damage the membrane but poison the resin and reduce the overall efficiency 

of the unit (Botha. M., 2009).  

The pre-treated effluent proceeds to the uranium ion exchange section. The IX configuration consists 

of two lead columns (operational/standby mode). The main aim is to reduce the uranium concentrations 

below 20 ug/l. The lead columns contain the resin. The next step is the polishing column that contains 

the same resin which ensures that a further reduction in the uranium concentration is achieved. The 

columns operate as packed beds in an up-flow direction with counter current regeneration. During 

regeneration sulphuric acid is used to clean the lead columns (Botha. M., 2009).  

 

Dissolved Air Flotation(DAF) unit 

Coagulating sand filter 

Granular Activated Carbon (GAC) filters 

Granular Activated Carbon (GAC) filters 

Lead Uranium Column

Polishing Uranium column 

Disinfection 

Lead Uranium Column

P-10

Regenerant

Regenerant

Product Water 

Pre-Treatment IX

Impacted fissure water

<0.02 mg/l of U

<0.02 mg/l of U

<0.01 mg/l of U

>20 mg/l of U

 
Figure 55: IX process flow diagram ( (Botha. M., 2009) 
 

Water conservation 

Introduction 

The current mine infrastructure consists of six operational shafts. The IX treatment plant allows for 

treatment and blending of the underground impacted fissure water. The water treatment plant produces 

20 ML/d of drinking water for the Mining Complex. The unique IX regeneration resin allows for a lower 

reagent consumption. This resin had to have a high selectivity for the uranium compound so that the 



 

88 
 

resin will have a greater retention time. This allows for reduced reagent consumption which is 

proportionate to reduced costs. The overall estimated savings amounted to R1.5million/month.  

Company X’s approach to a WC/WDM strategy began by identifying the area in the Mine X2 which 

consumes the most amount of potable water. This was identified as being the west village area which 

consumes an estimated 4413915 Ml/year. A further look into this area revealed that its biggest 

consumers are its production plant – which uses 800 kl/day, its compressors and fridge plant cooling 

towers and the cement factory and its potable water consumption.  

The other problem that was identified was the traces of uranium that was present in the cooling and 

process water. The uranium contaminated process water is finally discharged onto the tailing storage 

facility from where it is leached and returned to the water system causing a uranium buildup.  

The first initiative, defined as the automated metering system, was implemented in 2016. The idea 

behind this was to create a water management system that can be controlled and that detect any 

leakages within the pipelines.  

The second initiative – defined as the implementation of the IX plant was commissioned in 2016. This 

initiative was meant to originally reduce the amount of uranium within the discharge stream. This will 

help with the WUL compliance as well as return cleaner water to the catchment. The mine has also 

used this water in their process operations as process water and cooling water in their fridge plant to 

reduce the cost and consumption of potable water. Initially a pilot plant was built up to test the efficiency 

of removing the uranium form the water.  

 

The IX initiative 
The mine is dependent on two sources, water from Rand Water Municipality and Fissure water from 

their mine operations. The Pie chart in Figure 56 below identifies the amount of water abstracted from 

these sources. Majority of the water abstracted is from the underground operations.  

 

 
Figure 56: Representation of water abstracted from sources (October-December 2016)

5%

93%

2%

Total Water used 2016(Q4)

% From Rand Water

% From Fissure water

% Other



 

89 
 

Water savings 

It was stated that a total of R1.5 million/month is saved by implementing these initiatives. The table 

summarises the quarterly production data, water and consumption and the total cost of purchased 

water. All these factors are directly proportional to one another, as the one factor fluctuates so does the 

other.  

Table 22: Summary of quarterly production, water consumption and cost of water 
consumption per month. 

Year Quarter 
 
 

Year quarter 
production 
(Mton) 

Water used to 
process ore (Ml) 
 

Cost (ZAR) 
 
 

October-December(Q4) 2016 1.39 8343.96 6 710 334 

January-March(Q1) 2017 1.38 8438.97 8 543 139 

April-June(Q2) 2017 1.53 9269.68 12 359 133 

July-September (Q3) 2017 1.64 8814.23 7 710 217 

October-December(Q4) 2017 1.49 8843.03 5 442 976 

January-March(Q1) 2018 1.32 8426 5 227 654 

April-June(Q2) 2018 0.84 8843.49 6 710 300 

July-September (Q3) 2018 0.58 8185.66 8 758 355 

October-December(Q4) 2018 0.04 8173.39 7 771 793 

January-March (Q1) 2019 0.04 7526 4 716 155 

 

The figure below trends the relationship between the water consumed and the cost associated with it 

for each quarter.  



 

90 
 

 

Figure 57: Relationship between Water consumption and Cost 
 

The bar graph and line graph in Figure 57 represents the consumption (ML) and cost (ZAR) 

respectively.  The relationship between the consumption and cost are dependent variables. The earliest 

review period was recorded in October 2016. During 2016 Q4 up until 2017 Q2 there was a large 

increase in the consumption of water. This can be accounted for by the contaminated fissure water and 

breakdowns within the filter plant which resulted in excessive amounts of purchased water. The highest 